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Band Edge 

U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_26/0RU_5955MHz 
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Peak   
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Band Edge 
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U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz 

ANT CDD 5+4 
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U-NII-5_5.925-6.425_802.11ax HE80_CH39_Full RU_6145MHz 
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U-NII-5_5.925-6.425_802.11ax HE80_CH87_Full RU_6385MHz 
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U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz 
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Band Edge 
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Harmonic 

U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz 
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Peak 

Avg 
  

  



 

 Sporton International Inc. (Kunshan) Page Number : C35 of C109  

TEL : +86-512-57900158    

FCC ID: IHDT56AQ5    

  

 

 

 FCC RF Test Report 
 

Report No. : FR3D1818G 

 

 

 

Mode 

17 

Harmonic 

U-NII-5_5.925-6.425_802.11ax HE160_CH47_Full RU_6185MHz 

ANT CDD 5+4 
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Peak 

Avg 
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Harmonic 

U-NII-5_5.925-6.425_802.11ax HE160_CH79_Full RU_6345MHz 

ANT CDD 5+4 
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Peak 

Avg 
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Harmonic 

U-NII-6_6.425-6.525_802.11a_CH97_6435MHz 
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Peak 
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20 

Harmonic 

U-NII-6_6.425-6.525_802.11a_CH105_6475MHz 
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Peak 
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Harmonic 

U-NII-6_6.425-6.525_802.11a_CH113_6515MHz 
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Peak 

Avg 
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Harmonic 

U-NII-6_6.425-6.525_802.11ax HE20_CH97_Full RU_6435MHz 
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Peak 

Avg 
  

  



 

 Sporton International Inc. (Kunshan) Page Number : C41 of C109  

TEL : +86-512-57900158    

FCC ID: IHDT56AQ5    

  

 

 

 FCC RF Test Report 
 

Report No. : FR3D1818G 

 

 

 

Mode 

23 

Harmonic 

U-NII-6_6.425-6.525_802.11ax HE20_CH105_Full RU_6475MHz 
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Peak 
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Harmonic 

U-NII-6_6.425-6.525_802.11ax HE20_CH113_Full RU_6515MHz 
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Harmonic 
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Peak 
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26 

Harmonic 

U-NII-6_6.425-6.525_802.11ax HE40_CH107_Full RU_6485MHz 

ANT CDD 5+4 
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Peak 
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27 

Harmonic 

U-NII-6_6.425-6.525_802.11ax HE40_CH115_Full RU_6525MHz 

ANT CDD 5+4 
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Peak 

Avg 
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28 

Harmonic 

U-NII-5_5.925-6.425_802.11ax HE80_CH103_Full RU_6465MHz 

ANT CDD 5+4 
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Peak 

Avg 
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Harmonic 

U-NII-6_6.425-6.525_802.11ax HE80_CH119_Full RU_6545MHz 
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Peak 

Avg 
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U-NII-5_5.925-6.425_802.11ax HE160_CH111_Full RU_6505MHz 

ANT CDD 5+4 
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Peak 

Avg 
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Harmonic 

U-NII-7_6.525-6.875_802.11a_CH117_6535MHz 
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Peak 

Avg 
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Harmonic 

U-NII-7_6.525-6.875_802.11a_CH149_6695MHz 
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Peak 
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Peak 
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Peak 
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Harmonic 

U-NII-7_6.525-6.875_802.11ax HE40_CH147_Full RU_6685MHz 
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<Simultaneous transmission> 

Radiated Spurious Emission Test Modes 

Mode Band 
Band 
(GHz) 

Antenna Modulation Channel Frequency 
Data 
Rate 

RU Remark 

Mode 70 

U-NII-8 6.875-7.125 CDD 5+4 802.11a  233 7115 6Mbps - - 
 2400-2483.5 3 Bluetooth-LE_GSFK 39 2480 2Mbps   

WWAN Part 96 Band 48-BW=20M   

Mode 71 

U-NII-8 6.875-7.125 CDD 5+4 802.11a  233 7115 6Mbps - - 
 2400-2483.5 6 Bluetooth-LE_GSFK 39 2480 2Mbps   

WWAN Part 96 Band 48-BW=20M   

 

Summary of each worse mode 

Mode Modulation Ch. 
Freq. 
(MHz) 

Level 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Pol. 
Peak 
Avg. 

Result Remark 

70 

802.11a  233 7125.01 64.24 68.20 -3.96 V AVERAGE Pass Band Edge 
802.11a  233 14230.00 47.03 88.20 -41.17 H PEAK Pass Harmonic 

Bluetooth-LE_GSFK 39 2483.50 44.70 54.00 -9.30 H AVERAGE Pass Band Edge 
Bluetooth-LE_GSFK 39 7440.00 42.91 54.00 -11.09 V AVERAGE Pass Harmonic 

71 

802.11a  233 7125.01 64.33 68.20 -3.87 V AVERAGE Pass Band Edge 
802.11a  233 14230.00 47.32 88.20 -40.88 H PEAK Pass Harmonic 

Bluetooth-LE_GSFK 39 2483.50 44.63 54.00 -9.37 H AVERAGE Pass Band Edge 
Bluetooth-LE_GSFK 39 7440.00 42.43 54.00 -11.57 V AVERAGE Pass Harmonic 
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Appendix D. Duty Cycle Plots 

Band Duty Cycle(%) T(ms) 1/T(kHz) 
VBW 

Setting 

802.11a 98.97 - - 10Hz 

802.11ax HE20 100 - - 10Hz 

802.11ax HE40 100 - - 10Hz 

802.11ax HE80 100 - - 10Hz 

802.11ax HE160 100 - - 10Hz 

802.11ax HE20 26RU 100 - - 10Hz 

802.11ax HE20 52RU 100 - - 10Hz 

802.11ax HE20 106RU 100 - - 10Hz 

 

802.11a 

 

 

  

720510 
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